
CCITYITY  OFOF W WHITEHITE H HOUSEOUSE  
  

WWASTEWATERASTEWATER S SYSTEMYSTEM  
MMASTERASTER P PLANLAN  

  

E  n  g  i  n  e  e  r  i  n  g           •          P  l  a  n  n  i  n  g          •          F  i  n  a  n  c  e   



 
 
 

WASTEWATER SYSTEM MASTER PLAN 
 

CITY OF WHITE HOUSE, TENNESSEE 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
September 2007 
 
06624



Table of Contents 
 
SECTION 1 EXECUTIVE SUMMARY ........................................................................ 3 

A. Introduction............................................................................................................. 3 
B. Planning Objective and Approach .......................................................................... 4 
[...]
300 gpm of sewage into the 10-inch and 12-inch Northern Force Main.  The Calista Road 
Vacuum Pumping Station consists of two vacuum pumps, a 4,400-gallon vacuum 
collection tank, and two 300-gpm sewage pumps.  The vacuum pumping station is also 
equipped with an emergency diesel engine generator to provide electrical power in the 
event of an outage.  The Calista Road Vacuum Pumping Station is shown in Figure 4.7. 
 
Due to vacuum line extensions beyond the original collection design and infill 
development over the last 20 years, the Calista Road Vacuum Pumping Station is 
currently at its design limit.  No additional new connections or subdivisions of existing 
parcels are being allowed to connect to the vacuum collection system.  A map of the 
Calista Road Vacuum Pumping Station is shown in Figure 4.8. 
 

Figure 4.7 – Calista Road Vacuum Pumping Station 
 

 
 





 

 39  

7. Wilkinson Lane Lift Station 
 
The Wilkinson Lane Lift Station is a Davco wet pit/dry pit lift station originally 
constructed in 1983.  The lift station is located on the northwest side of the City.  The lift 
station provides sewer service to approximately 868 customers and approximately 1,032 
acres of service area, which includes Wilkinson Lane, portions of State Highway 76, and 
Volunteer Drive.  The lift station was designed to pump up to 675 gpm of sewage into the 
10-inch and 12-inch Northern Force Main.  The Wilkinson Lane Lift Station consists of 
two 675 gpm sewage pumps and is shown in Figure 4.9.  A map of the Wilkinson Lane 
Lift Station collection area is shown in Figure 4.10. 
 
This lift station will be replaced by a new 700 gpm submersible sewage lift station in the 
same location in the fall of 2007. 
 

Figure 4.9 – Wilkinson Lane Lift Station 
 

 
 





 

 41  

8. Tyree Springs Lift Station 
 
The Tyree Springs Lift Station is a Smith & Loveless wet pit/dry pit lift station originally 
constructed in 1993.  The lift station is located on the southeast side of the City.  The lift 
station provides sewer service to approximately 1,170 customers and approximately 
1,394 acres of service area, which includes Tyree Springs Road, portions of U.S. 
Highway 31, and McCurdy Road.  The lift station was designed to pump up to 675 gpm 
of sewage into the 12-inch Southern Force Main.  The Tyree Springs Lift Station consists 
of two 675-gpm sewage pumps and is shown in Figure 4.11.  A map of the Tyree Springs 
Lift Station collection area is shown in Figure 4.12, excluding the collection areas for 
Union Road and South Palmer’s Chapel Lift Stations. 
 
South Palmer’s and Union Road Lift Stations redundantly pump sewage through Tyree 
Spring Lift Station.  Tyree Springs Lift Station is currently over its design capacity with 
this arrangement.  No new connections or subdivisions of existing parcels are being 
allowed to connect to this lift station’s collection system. 
 

Figure 4.11 – Tyree Springs Lift Station 
 

 





 

 43  

9. South Palmer’s Chapel Lift Station 
 
The South Palmer’s Chapel Lift Station is a Smith & Loveless wet pit/dry pit lift station 
that was constructed in 1994.  The lift station provides sewer service to approximately 
286 customers and approximately 223 acres of service area, which includes South 
Palmer’s Chapel Road, Thoroughbred Way, and Tison Way.  The South Palmer’s Chapel 
Lift Station was designed to pump up to 220 gpm of wastewater to Tyree Springs Lift 
Station, from which the wastewater is re-pumped to the wastewater treatment plant via 
the 12-inch Southern Force Main.  The South Palmer’s Chapel Lift Station consists of 
two 220-gpm sewage pumps and is shown in Figure 4.13.  A map of the South Palmer’s 
Chapel Lift Station collection area is shown in Figure 4.14. 
 
South Palmer’s Chapel Lift Station has been reported to overflow into the next door 
neighbor’s swimming pool.   
 

Figure 4.13 – South Palmer’s Chapel Lift Station 
 

 
 





 

 45  

10. Union Road Lift Station 
 
The Union Road Lift Station is a Smith & Loveless self-priming suction lift package lift 
station that was constructed in 2004 to provide sewer service to the Magnolia Village 
Subdivision.  The Union Road Lift Station was designed to pump up to 300 gpm of 
wastewater to the wastewater treatment plant via the Southern Force Main.  However, it 
appears that at some point the force main for the Union Road Lift Station was modified 
so it discharged into the Tyree Springs Lift Station wetwell, from which the wastewater is 
re-pumped to the wastewater treatment plant via the 12-inch Southern Force Main.  The 
lift station provides sewer service to approximately 159 customers and approximately 
190 acres of service area, which includes Magnolia Village Subdivision, U.S. Highway 
31, Union Road, and White House Middle School.  The Union Road Lift Station consists 
of two 300 gpm sewage pumps and is shown in Figure 4.15.  A map of the Union Road 
Lift Station collection area is shown in Figure 4.16. 
 

Figure 4.15 – Union Road Lift Station 
 

 
 





 

 47  

11. Cambria Lift Station 
 
The Cambria Lift Station is a Gorman-Rupp self-priming suction lift package station that 
was constructed in 2006.  The Cambria Lift Station collection area consists of 8-inch 
gravity sewer in the Cambria Village Subdivision. The lift station provides sewer service 
to approximately 144 customers.  The lift station was designed to pump up to 160 gpm of 
sewage into the 12-inch Southern Force Main.  The Cambria Lift Station consists of two 
160-gpm sewage pumps and is shown in Figure 4.17.  A map of the Cambria Lift Station 
collection area is shown in Figure 4.18. 
 

 Figure 4.17 – Cambria Lift Station 
 

 
 





 

 49  

12. Meadowlark Lift Station 
 
The Meadowlark Lift Station is a Davco wet pit/dry pit package lift station originally 
constructed in 1983.  The lift station is located on the southwest side of the City.  The lift 
station provides sewer service to approximately 463 customers and approximately 1,041 
acres of service area, which includes White House Elementary, portions of U.S. Highway 
31, and Cardinal Drive.  The lift station was designed to pump up to 400 gpm of sewage 
into the 12-inch Southern Force Main.  The Meadowlark Lane Lift Station consists of 
two 400-gpm sewage pumps and is shown in Figure 4.19.  A map showing the location of 
the Meadowlark Lift Station and its collection area is included in Figure 4.20. 
 

Figure 4.19 – Meadowlark Lift Station 
 

 
 





 

 51  

13. Springfield Lift Station 
 
The Springfield Lift Station is a Smith & Loveless wet pit/dry pit package lift station 
originally constructed in 1993.  The lift station is located on the west side of the City.  
The lift station provides sewer service to approximately 10 customers and approximately 
266 acres of service area, which includes the northern section of Union Road and 
portions of State Highway 76.  The lift station was designed to pump up to 220 gpm of 
sewage into a 6-inch force main that flows directly into the WWTP.  The Springfield Lift 
Station consists of two 220 gpm sewage pumps and is shown in Figure 4.21.  A map 
showing the location of the Springfield Lift Station and its collection area is included in 
Figure 4.22. 
 

Figure 4.21 – Springfield Lift Station 
 

 
 
 





 

 53  

  
 

14. Noted Deficiencies 
 
The most significant deficiency noted at all the vacuum pumping stations and lift stations 
was a lack of a uniform remote telemetry system or supervisory control and data 
acquisition (SCADA) system.  The two vacuum pumping stations are equipped with 
telephone dialers to notify operators of an alarm situation, but the system does not 
transmit the type of alarm, nor does it allow for the remote monitoring of the pumping 
station equipment and operation.  None of the lift stations are equipped with remote 
telemetry.  The City’s sewer system standards, revised in 2007, require the installation of 
instrumentation and radio telemetry to transmit both alarm and normal operating 
conditions to the SCADA system at the WWTP for all new lift stations.  The revised 
sewer standards also require the installation of flow monitoring and pump around 
connections for all new lift stations.  Pump around connections allow for the connection 
of portable sewage pumps in the event of an extended power failure or equipment failure 
at the lift station to maintain sewer collection service. 
 
Additional deficiencies noted at the existing lift stations is the lack of area lighting to 
provide illumination and security at the lift station sites and the lack of flow monitoring 
instrumentation. 
 

C. Wastewater Treatment Plant 
 
The City’s wastewater treatment plant was originally constructed in 1982.  The original 
facility consisted of two aerated lagoons and a walking spray irrigation system.  The 
facility was expanded in 1993 to include a Lemna lagoon treatment system, ultraviolet 
disinfection, and an outfall pipeline to Frey Branch with a cascade aerator.  An aerial 
view of the treatment plant site is shown in Figure 4.23. 
 



 

 54  

Figure 4.23 – WWTP – Aerial View 
 

 
 
The latest expansion of the treatment plant occurred in 2000-2002.  The most recent 
expansion included the addition of a headworks structure to combine and split the 
influent flow, oxidation ditches, two 50-foot diameter secondary clarifiers, return 
activated sludge/waste activated sludge (RAS/WAS) pumping station, new ultraviolet 
disinfection, and a new plant outfall pipeline.  The plant is currently permitted to treat an 
average of up to 1.4 million gallons of wastewater daily.  The facility is permitted to 
discharge up to 1.1 million gallons of treated wastewater to Frey Branch daily; the 
remaining 300,000 gallons of wastewater is spray irrigated on crop land adjacent to the 
facility.  The Frey Branch discharge location is noted by the red dot at the top right of 
Figure 4.23.  The oxidation ditches are shown in Figure 4.24, and one of the secondary 
clarifiers and RAS/WAS pumping station are shown in Figure 4.25. 
 



 

 55  

Figure 4.24 – WWTP – Oxidation Ditches 
 

 
 
 

Figure 4.25 – WWTP – Secondary Clarifier and RAS/WAS Pumping Station 
 

 
 
The plant is in compliance with its discharge permit (NPDES Permit No. TN0059404) 
and has no known violations over the last two years.   The facility is required to remove 
85% of influent chemical biological oxygen demand (CBOD5) and total suspended solids 
(TSS) on a monthly average basis for all wastewater discharge to Frey Branch.  Effluent 
wastewater discharged to Frey Branch must not contain more than 10 mg/L of CBOD5 
and 30 mg/L of TSS on a monthly average.  Wastewater effluent to be used for irrigation 
must not contain more than 45 mg/L of BOD5 and 100 mg/L of TSS on a monthly 
average.   
 



 

 56  

The wastewater treatment plant does have several operational issues.  The operators 
routinely have to shut down the return activated sludge (RAS) and waste activated sludge 
(WAS) pumps to remove hair, rags, and other debris that has become wrapped up in their 
impellers.  The reason for this recurring maintenance problem is due to the lack of raw 
wastewater screening at the head of the treatment plant.  When unscreened wastewater 
enters the oxidation ditches, it is subjected to aeration and the turbulent action of the 
wastewater in the basins.  This action tends to wind hair and other long particles into 
rope-like strands, which can become entangled in the oxidation ditch disc aerators or they 
can settle out in the secondary clarifiers and can become entangled in the RAS and WAS 
pump impellers.  In order to prevent the ongoing maintenance problems and to prevent 
damage to equipment, it is recommended that the City install influent screens at their 
headworks to remove large solid and inorganic material prior its introduction into the 
treatment trains.  
 
The facility currently pumps its waste activated sludge to the two aerated lagoons, 
constructed in 1983.  The City partially treats these solids by maintaining aeration in the 
lagoons, but there is no way to remove solids from the basins for permanent disposal.  
The WWTP operators were told by the treatment plant designers that the lagoons have 
sufficient storage for more than 20 years of waste activated sludge storage.  However, no 
studies or calculations have been discovered that support this assertion. The lagoons are 
shown in Figure 4.26. 
 

Figure 4.26 – WWTP – Aerated Lagoons 
 

 
 

The City needs to study and develop a solution for dewatering and disposal of the 
treatment plant’s waste solids.  Alternatives considered for solids dewatering and some of 
each options key criteria are listed in Table 4.4. 
 



 

 57  

Table 4.4 – White House – WWTP Dewatering Alternatives 
 

Dewatering 
Alternative 

 Biosolids 
Class(1,2) 

Approximate 
Construction Cost 

Operating 
Cost/Effort 

Other 
Structures 

Dewatering Boxes B  $      110,000   Low   Conc. Pad  
Belt-Filter Press B  $      500,000   High   Building  
Clam Shell Press B  $      500,000   Medium   Building  

Centrifuge B  $      500,000   Medium   Building  
Biosolids Dryer A  $   1,000,000   Very High   Building  
Solar Biosolids 

Dryer 
A  $      600,000   Low   Conc. Pad  

Notes: 
1.  Class A Biosolids can be disposed of in a municipal landfill, by land application, or given away/sold 
as mulch. 
2.  Class B Biosolids can be disposed of in a municipal landfill or by land application. 

 
Based on the comparison of viable alternatives shown in Table 4.4, the utilization of 
dewatering boxes for biosolids dewatering not only has the lowest construction cost, but 
also has a low operating cost.  Biosolids from the dewatering operation could be disposed 
of either by land application on dedicated cropland or by dumping at a municipal landfill.  
The land application cropland would need to in addition to the land currently utilized by 
the City for effluent irrigation. 
 
The WWTP is permitted to dispose of up to 300,000 gallons per day of wastewater by 
irrigating crop land adjacent to the plant.  The irrigation system consists of a pair of 
walking irrigators.  These walkers require frequent service to remain in reliable operation.  
The limit switches that keep the walker in the fields have also failed, causing them to 
crash into fences at the edge of the fields. In order to eliminate this ongoing maintenance 
requirement and to help guarantee that the City can take full advantage of its irrigation 
capability, it is recommended that the City install a fixed irrigation system in the fields 
adjacent to the facility. 
 
 
 



 

 58  

SECTION 5 FUTURE FLOW PROJECTIONS 
 
A. Population and Flow Projections 

 
As presented in Section 2, the City is expected to experience significant population 
growth over the next 20 years.  As presented in Section 3, the average sewer flows at the 
City’s WWTP have not varied independent of recent population growth in the City.  This 
variation could be caused by a number of factors, including improvements and repairs to 
the existing collection system to reduce inflow and infiltration.  As a result of this lack of 
variation, historic sewer flow values have not been included in the projection of future 
flows.  The future flows shown in Table 5.1 below are based on the City’s average sewer 
flow per person of 61 gallons per day per person and the population projections by the 
U.S. Census Bureau and the State of Tennessee. 
 

Table 5.1 - Population and Sewer Flow Projections for White House, Tennessee 
 

 2000 2005 2010 2015 2020 2025 
White House 
Population 7,220 8,530 9,482 10,487 11,495 12,541 

 Average Sewer 
Flow (MGD) 0.67 0.49 0.61 0.64 0.70 0.77 

 
At the rate of projected growth, the City’s WWTP will have adequate capacity beyond 
2025.  However, it is assumed that this projection only accounts for population growth 
within the existing City Limits and does not account for annexation of the City’s Urban 